60TH
ANNUAL

W.W.O.A.
CONFERENCE

October 13-16, 2026

Kl Convention Center
Green Bay

WISCONSIN WASTEWATER
f'_"'j:[g."',-': ATOIRS Acer | 1Y

WA ERAIURY Ao I_a ::.=.:; CIATION

AERIAL VIEW OF
THE CITY OF FOND DU LAC REGIONAL WASTEWATER TREATMENT & RESOURCE
RECOVERY FACILITY (WTRRF) FOND DU LAC, WISCONSIN

The
Clarifier ..



* President’s message

*Fond du Lac WTRRF

® The Green Tier program

* Northwest region Ops-to-Ops recap

® Youth apprenticeship applications
now open

* Sportsman’s board

* Spring sporting clays

* Hands-on training in Owen
® Share your ideas

® Spring biosolids symposium

¢ Index of advertisers

/ Page 3

/ Page 4

/ Page 15

/ Page 17

/ Page 18

/ Page 21

/ Page 22
[...]
for wastewater professionals. Cold temperatures,
unpredictable conditions, and aging infrastructure can test
even the most experienced operators. I want to sincerely
thank each of you for the dedication and professionalism
you show every day. Your commitment ensures our
communities continue to have safe, reliable wastewater
treatment, no matter what the forecast throws our way.

As we move into the new year, WWOA remains focused
on supporting you through offering quality training
opportunities, scholarships, networking, advocacy for our
profession and look for the new youth apprentice program
grant. Visit the WWOA website for details on all.

Winter also gives us a chance to have a little fun together.
I encourage all ice fishing enthusiast to participate in the
upcoming Ice Fisheree Contests hosted by WRWA. This
is a great opportunity to get out on the ice and do some
fishing. Remember, it’s all about the camaraderie and
friendly competition. I would also like you as a member
to please consider getting more involved with WWOA

by attending upcoming WWOA training sessions and
events. Perhaps you want to get involved with your
WWOA Regional Committee, perhaps you want to
become a WWOA Board of Director and become President
someday, or perhaps you would like to present at the 2026
WWOA conference. Now’s the time to get involved, stop
procrastinating. I promise you, you won't regret it. These
connections strengthen not only the WWOA Association
but the wastewater community as a whole. For upcoming
WWOA training sessions and events please visit the
WWOA website and preview the calendar for scheduled
upcoming events. To get involved on your Regional
Committee reach out to your regional chairs also listed on

the WWOA website. To submit your technical abstract
for a chance to present at the 2026 WWOA conference,
visit the WWOA website and select the 2026 Call for
Presentations. Iencourage all members interested to get
involved in some way or fashion.

On behalf of the WWOA Board of Directors, thank you
for everything you do. I look forward to another year of
learning, collaboration, and continued success together.
Stay safe, stay warm, and here’s to a great 2026.

Respectfully,
Ben Brooks
President, Wisconsin Wastewater Operators Association O

Clarifier deadlines
2026

Issue Deadline
April March 13
June May 15
September August 14
December November 13



4 o 264, FEBRUARY 2026 The Clarifier

Fond du Lac Regional Wastewater Treatment &
Resource Recovery Facility (WTRRF)

Facility Mission

The City of Fond du Lac WTRRF has a mission to operate
and maintain the regional facility in a cost-effective manner,
producing effluent water that achieves and exceeds

permit requirements and recovering valuable resources
such as energy, biosolids, and nutrients to be used in an
environmentally beneficial manner. Commitment to the
implementation of projects, programs, and processes that
promote sustainability and meet the needs and challenges
of wastewater treatment and resource recovery is key. The
facility looks forward to continuous growth and meeting the
needs of all municipal customers.

History/Background Fond du Lac Regional WTRRF overview

Located in central Wisconsin and originating in 1913, the . . _
City of Fond du Lac WTRRF began to treat wastewater by 1964, 1975, and 2008. The facility now receives domestic
flow from approximately 65,000 residents, including 13

simply screening and settling solids before pumping effluent L : _ ’
communities surrounding the city, otherwise known as

into the Fond du Lac River. While the location remains : _
Outside Sewer Groups. Design annual average flows are

the same, every aspect of this facility has been improved .
with major facility upgrades occurring in 1928, 1049, 9.84 MGD, although flows can range as low as 4 MGD in
continued on page 6

B&M TECHNICAL SERVICE, INC.
LEADERS IN SERVICE & SOLUTIONS

GET YOUR DUCKS

IN A ROW

CONTROLS PUMPS INSTRUMENTATION

-

715.228.7604 t\t Lc m
BMTECHSERVICE.COM y




The Clarifier FEBRUARY 2026, VOL. 264 5

Experience w
the USABIueBook .-
Advantage

Get the Best Treatment™ from a partner who
has served the industry since 1991.

= Over 57,000 products from leading brands

- Fast shipping from our nationwide
distribution network

- Unsurpassed customer service

» Free technical advice from
industry experts

- Satisfaction guarantee

In the lab, plant and field,
USABIlueBook is your trusted
ally in all things water

and wastewater.

Hungnngg

FREE 1800-page catalog: usabluebook.com/C133

800.548.1234 - usabluebook.com BlueBook

GET THE BEST TREATMENT™



6 o 264, FEBRUARY 2026 The Clarifier

continued from page 4

winter months and upwards of 60 MGD in wet weather
events. Along with residential and clear water flows,

Fond du Lac has several industries. Approved in 1984,

an industrial pretreatment program was implemented to
keep toxic and non-compatible pollutants out of the sewer
system. As of today, there are ten industries in the program,
including manufacturing, dairy, metal finishing and
chroming, and cardboard manufacturing.

Collection System

The City of Fond du Lac owns, maintains, and operates
17 sanitary stations and 19 storm stations. Due to an
aging collection system, a high groundwater table, and
predominantly clay soils, inflow and infiltration (I/) have
been an issue for the facility and community. To address
these concerns, the city has spent a significant amount of
time identifying and repairing I/I contributions, including
sanitary main and lateral replacements, wet weather

televising, dye testing, smoke testing, bagging and flooding,
manhole repairs, modelling, public education, and private
side inspections/enforcement of existing codes. In recent
years, it has moved towards working to address issues on
private property.

Treatment Facility

Preliminary treatment consists of influent pumping, pH
monitoring, mechanical fine screens, grit removal, and
grit washing. Following preliminary treatment, there are
two co-thickening primary clarifiers where primary solids
and waste-activated sludge (WAS) join before anaerobic
digestion. Secondary treatment consists of conventional
activated sludge with three, three-pass aeration basins
originally designed with two zones for nitrification and
denitrification to meet a lower (6mg/1) variable ammonia
limit and chemical phosphorus removal with an effluent
limit of 1mg/1. Initially equipped to operate via DO

continued on page 8

Reliable, Responsive, Ready

Your go-to Provider of Water & Wastewater sgt_&i___

100% EMPLOYEE OWNED

QUALITY EQUIPMENT, TECHNICIANS, AND INSTALLERS
MOBILE TRUCK CRANE- 21 TON
FULLY EQUIPPED SERVICE TRUCK W/ 2 TON CRANE
CONFINED SPACE PERMIT

PROCESS PIPING & CONCRETE JOURMEY TRADES

u:ﬂlﬁ_ 5 & d "i".

= *_5' R e F_l

_—

JAKE.CHARRON@STAABCO.COM
(@) 715-387-84a29 () wwwsrassco.com

-



The Clarifier FEBRUARY 2026, VOL. 264 7

Process.

Service

We provide professional control system

integration including SCADA & reporting software, —

PLC programming, motor control & drives, :— n e rg e n eC S
. . P . . . |

instrumentation, radio & fiber communications,

& UL control panels. WWW.ENERGENECS.COM

o ) 800-343-6337
All backed by an unmatched dedication to service.




8 VOL. 264, FEBRUARY 2026 The Clarifier

% BADGER LABS

LT
S

Dnni ing Witc.r PORTAL
Sobds/Hazardous Waste
« Data Export To

FI El “ Mulrplﬂ Fomats

Aa;vt:s To Beports
SERVICES

« Project Motifications
» Pretrealiment/Surcharge Sampling & Consulting
» Groundwater Sampling
» pHFlow Monitoring

H——-H—-"’M:rﬂ#“h"

GREEN BAY STEVENS POIN

920.434.6741 715.544.4900

continued from page 6

control in the second pass to remove ammonia and BOD,
since the 2008 upgrade, Fond du Lac has faced changing
phosphorus limits, creating a push towards enhanced
biological phosphorus removal (EBPR). Process changes

Aeration basins

include extension of anoxic zones, strategic diffuser grids,
supplemental carbon addition, utilizing machine learning
with historical data, and implementing ammonia-based

aeration controls. Extending the anoxic zones and blocking

continued on page 10

ELECTRICAL
TESTING
SOLUTIONS

Preventative Maintenance, Testing & Repairs

Professional Services

¢ Load Bank Testing ¢ Circuit Breakers

e Generator Maintenance e Infrared Inspections

e Power System Analysis e Planned Electrical Testing
Arc Flash, Short Circut Preventative Maintenacne
Coordination Studies ¢ Switchgear

¢ Transformers ¢ Automatic Transfer Switch

NETA

2909 Green Hill Ct, Suite |
Oshkosh, WI 54904

(920) 420-2986
electricaltestingsolutions.com

ACCREDITED COMPANY




The Clarifier FEBRUARY 2026, VOL. 264 9

ENGINEERED FOR
WISCONSIN

SULZER

CLOBAL POWER.
LOCAL SUPPORT,
SULZER STRONG.

WASTEWATER

PUMPS Sulzer pumps are now
available statewide through
Wisconsin Pump Works, your
trusted partner in municipal
and industrial water and
wastewater systems.

We offer a full range of BABA-
compliant pump solutions
backed by responsive, local
DEWATERING support. Our products include
PUMPS - submersible and dewatering
e pumps, agitators, grinders, and
control systems.

From lift station upgrades to
treatment plant expansions
and emergency repairs, our
experienced team is ready to
support your project every

SUBMERSIBLE step of the way.

MIXERS

World-class Sulzer products
Emergency repair and field service

Lift station maintenance & retrofits
ENVIRONMENT ONE Grinder Pump Service
24 Hr. Emergency Services

WISCONSIN PUMP WORKS

a UFT Company

877 645 8004

www.wisconsinpumpworks.com

1720 Fire Lane Drive info@wisconsinpumpworks.com
Green Bay, WI 54311




10 VOL. 264, FEBRUARY 2026 The Clarifier

continued from page 8

off the mixed liquor recycle entry point to make a true
anaerobic zone, which cascades down into the aerobic
zone, has greatly benefited performance. By adding MOV
and cascade logics to the control, this now low DO system
can fine-tune air supply based on ORP, ammonia, and DO
instrumentation to provide the aeration required at the
lowest pressure loss and energy consumption. Currently,
over 90% of influent phosphorus is removed biologically.
Ortho phosphorus is continuously monitored in the
MLSS and effluent. This controls chemical dosing on an
as-needed basis. The remaining stages of treatment post
aeration include secondary or final clarification and UV
disinfection prior to the effluent discharging into Lake
Winnebago. Around 2.5 billion gallons of water are treated
and discharged annually.

Fond du Lac has four anaerobic digesters running at
mesophilic temperatures. Around 50 million gallons of
co-thickened primary sludge and high-strength waste are
treated annually to a Class B biosolid before centrifuge
dewatering. Fond du Lac produces roughly 11,000 wet
tons of biosolids per year to be land applied following the
standards put in place by the EPA and WI DNR. In 2018,
Sidestream Deammonification was constructed to reduce

ammonia in the centrate, which

accounted for roughly 40% of total i
plant loadings to the facility. This
granular biomass

provides simultaneous anaerobic
ammonium oxidation and
denitrification, allowing for

90% removal in a relatively
small footprint. These efforts
were implemented to reduce
competition of denitrifying bacteria over phosphorus-
accumulating organisms (PAOs) to improve biological
phosphorus removal. In 2025, WTRREF staff harvested over
20,000 gallons of granular biomass to be a seed source for a
start-up in Brazil.

)

FOND DU LAC
WTRRF

Fond du Lac produces roughly 85 million cubic feet of
biogas annually through anaerobic digestion. Methane gas

is treated for H2S, siloxane, and moisture removal before
fueling a boiler and a 450-kW combined heat and power
generator. Energy savings from this generator contribute to
over 3 million kW of renewable energy produced, or around
40% of total annual power, lessening the need for utility
power.

continued on page 12

Providing Clean, Safe, Reliable Water is Vital to the Health of Our Communities

-

McMAHON

ENGINEERS \ ARCHITECTS

SERVICE INSPIRED SINCE 1909

i

T = G

Full-Service Expertise

WASTEWATER
DRINKING WATER
STORMWATER
WASTE-TO-ENERGY

920.751.4200
MCMGRP.COM

Wisconsin - lllinois - Indiana




The Clarifier FEBRUARY 2026, VOL. 264 11

WHAT'S INSIDE MATTERS

SPECIFY VITRIUM™ PREMIUM Ti0; TECHNOLOGY

The interior of ALL Aquastore® tanks feature proprietary
Vitrium™ coating technology enhanced with titanium
diexide for the toughest glass available.

YOU DESERVE

Tough TiCh glass formulation provides longer life
White interior is easier to inspect than darker coatings

Electrostatically appled base coat application ensures
congistant quality

Factory certified "holiday-free” sheets
Designed for use in both cold and hot climates

Designed. fabricated, shipped and supported within
the LUSA

e 3 €25 NOURSSTOREING)

GREAT PLAINS
1 ST R U CT U R Es I:l Cody Aguastore | 815-438-5678
cagyaquastans. com
EI Great Plains Structures | 657-484-0177
greatplainsstructures.com




12 VOL. 264, FEBRUARY 2026 The Clarifier

continued from page 10

Future of FDL WTRRF

Fond du Lac WTRREF has been participating in the MDV
since its inception. This has enabled them to optimize
biological and chemical treatment and decide how they
will achieve their future phosphorus 6-month mass limit
of 17.4 Ib/day based on an effluent concentration of 0.19
mg/1. To ensure phosphorus compliance in the next permit
renewal, Fond du Lac is participating in Water Quality
Trading (WQT). The WQT Plan identifies and quantifies
phosphorus and TSS water quality trades on agricultural
property owned by the Fond du Lac County Airport.
Through modeling and implementation of best management
practices (BMPs), the city will acquire the necessary
credits needed during times when I/I contributions create
situations where compliance could be challenging with

2025 Annual Average Data

Mass (lbs) BOD 135 NH3 TP
Influent 21,144 15,203 1,569 357
Effluent 473 462 34 17

% Removal 98% 97% 98% 95%

treatment alone. Field conversions to native grasses and the
installation of grass and rock-lined waterways to address
significant in-field gullying have taken place, and vegetation

is established. Beginning in 2025, the Fond du Lac WTIRRF
began construction to produce renewable natural gas

e e | =

ond du Lac WTRRF employees
(RNG) and, through the installation of a biosolids dryer,

produce Class A Exceptional Quality biosolids. Substantial
completion won't occur until later this year.

continued on page 14

Mead
Hunt

The Water
Experts

We Help Clients
Navigate Every
Water Challenge

* Wastewater
® Drinking Water
e Stormwater

Milwaukee | De Pere | Middleton | La Crosse | meadhunt.com




The Clarifier FEBRUARY 2026, VOL. 264 1 3

bJ KSI3 IS HERE.

Crane Engineering is now the exclusive Representative and Authorized
Service Center for KSB equipment across Wisconsin & Upper Michigan

Pump Repair
Pump Replacement
Emergency Service Support

Process Optimization

~ CRANE 800-776-4425
WENGINEERING craneengineering.net



14 o 264, FEBRUARY 2026 The Clarifier

continued from page 12

Biogas purification will occur via a media-based system
removing H2S, moisture, siloxane/VOC, and utilizing a
series of membranes to remove CO2. The gas will then be
pressurized, monitored for quality, and injected into the
local pipeline. Doing so allows the WTRREF to capture and
utilize virtually 100% of the methane gas produced while
also bringing in revenue.

The WTRRF will also begin construction of a thermal sludge
dryer, increasing the percent solids of biosolids from around
23% to over 90%. In this process, Fond du Lac will achieve
Class A Exceptional Quality biosolids, creating more options
for disposal. The main drivers are volume reduction and
eliminating disposal costs.

The Next Generation of Wastewater Personnel

The City of Fond du Lac has recently emphasized getting
involved in local high schools. The WTRRF has been doing
just that for many years. Staff give back through plant

tours and classroom presentations to educate and promote